Antidepressants The Old and The New

October, 1998 iii

In 1958 researchers discovered that imipramine had antidepressant activity.¹ Since then, a number of antidepressants have been developed with a variety of pharmacological mechanisms and side effect profiles.

PHARMACOLOGY & CLASSIFICATION

The mechanism of action for antidepressants is not entirely clear; however they are known to interfere with neurotransmitters.

Tricyclic antidepressants (TCAs) block the reuptake of <u>both</u> **norepinephrine (NE)** and **serotonin (5HT)**. The relative ratio of their effect on NE versus 5HT varies. The potentiation of NE and 5HT results in changes in the neuroreceptors and is thought to be the primary mechanism responsible for the antidepressant effect. In addition to the effects on NE and 5HT, TCAs also block muscarinic, alpha₁ adrenergic, and histaminic receptors. The extent of these effects vary with each agent resulting in differing side effect profiles.

Selective serotonin-reuptake inhibitors (SSRIs) block the reuptake of 5HT and increase synaptic 5HT transmission.² They have little or no effect on other neurotransmitters. The lack of activity at muscarinic and histaminergic receptors results in fewer anticholinergic (ACH) and sedative effects.

Monoamine oxidase inhibitors (**MAOIs**), phenelzine (Nardil[®]) and tranylcypromine (Parnate[®]) inhibit the enzymatic breakdown of 5HT and NE. They are usually reserved for atypical or resistant depression due to their toxicity profile.

Moclobemide (Manerix®) is the first **reversible inhibitor of monoamine oxidase A (RIMA)**. This unique mechanism results in a good tolerability profile and unlike traditional MAOIs, there is no need to restrict dietary tyramine. Although not available in the USA, substantial use elsewhere, including Europe has found moclobemide to be safe and effective.³

Nefazodone (Serzone[®]) has a unique dual mechanism of action. Like the SSRIs, it blocks the reuptake of 5HT; however, it also antagonizes the 5HT₂ receptor.³ The 5HT₂ blockade may reduce the stimulating effects seen with the SSRIs. Nefazodone is structurally and pharmacologically similar to trazodone (Desyrel[®]) although it binds much less to α_1 receptors. These agents do not have significant ACH effects. They cause some sedation, have positive effects on sleep⁴, and decrease anxiety.

Venlafaxine (Effexor[®]), a **serotonin-norepinephine reuptake inhibitor** (**SNRI**), has activity similar to the TCAs without the usual ACH, sedative, or hypotensive side effects.³ Higher doses can actually cause a small increase in BP which may be useful in elderly patients with orthostatic hypotension. A long-acting (XR) formulation is now available for once daily dosing.

HIGHLIGHTS

•All antidepressants show <u>similar efficacy</u> in the treatment of depression when used in adequate dosages. Choosing the most appropriate agent depends on specific patient variables, concurrent diseases, concurrent drugs, and cost.

•Non-TCA antidepressants such as the SSRIs have become <u>first line</u> agents in the treatment of depression due to their relative safety and tolerability. Each has its own advantages and disadvantages for consideration in <u>individualizing therapy</u>.

•TCAs may be preferred in patients who do not respond to or tolerate other antidepressants, have chronic pain or migraine, or for whom drug cost is a significant factor.

•Secondary amine TCAs (**desipramine** and **nortriptyline**) have fewer side effects than tertiary amine TCAs.

•Maintenance therapy at full therapeutic dosages should be considered for patients at high risk for recurrence.

•Cost (FYI):	venlafaxine XR 150mg po od	\$ 740 /yr
	(Effexor [®]) Reg 75mg po bid	\$1,420 /yr

Bupropion SR (Wellbutrin®) has recently been approved in Canada. It is unique in its ability to affect both dopamine (**DA**) and NE without significant effects on 5HT or other neurotransmitters. It has been effective in TCA nonresponders.

COMPARATIVE EFFICACY

All antidepressants are more effective than placebo in the treatment of **major depression** and response rates of ~70% are generally reported.⁵ Although several new antidepressants have been developed, none have proven to be more effective than the TCAs.^{6,3} There is currently no evidence that one antidepressant is more efficacious than another. When considering efficacy, it is important to remember:

• Onset of action is delayed and a **minimum trial** of **6 weeks** at an **adequate dosage** is recommended to fully assess efficacy. (40% of those who respond do so <u>only</u> after 4 weeks of therapy!)

• TCA studies often used doses ≅200mg/day of amitriptyline

• <u>SSRIs</u> have a <u>flat dose-response curve</u>. There is seldom any advantage in dosing higher than the usually effective minimum dose. ^{7,8} TCAs, venlafaxine, and nefazodone appear to have an ascending dose-response curve, thus higher doses are usually associated with increased efficacy. One advantage with the TCAs over the newer agents is that plasma levels, which have some correlation to efficacy, are readily available.

• Nonresponders may respond to an agent from a different class.²

• TCAs require <u>titration</u> up to therapeutic doses; whereas, newer agents generally allow for the immediate initiation of therapeutic

doses; however, patients with anxiety, or a fear of side effects, cautious titration is recommended for even <u>non-TCAs</u> to minimize side effects and increase the likelihood of compliance.

COMPARATIVE SAFETY

The overall incidence of side effects with the TCAs is similar to the SSRIs; however, the <u>types</u> of effects are quite different.⁹ Whereas, **TCAs** are associated with dry mouth, constipation, blurred vision, and dizziness, the **SSRIs** can cause a higher incidence of nausea, anorexia, diarrhea, anxiety, agitation, insomnia, nervousness, and sexual dysfunction. Most current literature considers the SSRIs to be better tolerated than TCAs, especially when used at the minimally effective dose.¹⁰ One meta-analysis has disputed this however, arguing that dropout rates (~32%) are not significantly different for either group.¹¹

The **secondary amine TCAs**, desipramine (Norpramin[®]) and nortriptyline (Aventyl[®]) are generally <u>better tolerated</u> than the tertiary amine TCAs. Desipramine has the lowest incidence of ACH side effects while nortriptyline is least likely to cause orthostatic hypotension. If TCAs are used in elderly patients, desipramine or nortriptyline may be preferred.⁸

Newer agents may be good alternatives in patients who do not tolerate other antidepressants. Venlafaxine has side effects similar to the SSRIs. Moclobemide also has a relatively low incidence of side effects compared to other antidepressants.

Side effects can sometimes be minimized by starting with **low initial doses** and increasing gradually to the usually effective dose. (<u>Adverse effects</u> and <u>Precautions</u> are further compared in **Tables 1**, **2**, and the **Comparison Chart**.)

<u>Safety in overdose</u> is also a significant factor in choosing an antidepressant. The SSRIs have proven to be much safer than TCAs in overdose.² TCAs may cause neurological and cardiovascular complications; whereas, SSRIs are unlikely to do so. Venlafaxine, nefazodone, and moclobemide are also less toxic than a TCA in overdose.

Drug Interactions (DIs): The **TCAs** are particularly subject to pharmacodynamic DIs with other drugs that have ACH and/or sedative properties. TCAs may also be affected by pharmacokinetic DIs as they are metabolized by the cytochrome P-450 (**CYP**) -2D6 isoenzyme.

The **SSRIs** inhibit various CYP isoenzymes and affect the metabolism of other drugs to various degrees. Fluoxetine and paroxetine are <u>most likely</u> and fluvoxamine is least likely to have significant effects on CYP. Fluvoxamine, however, will significantly affect other CYP isoenzymes such as 1A2. Sertraline causes less DIs overall but has moderate effects on CYP 2D6 and minimal effects on other isoenzymes. Venlafaxine's effects on the CYP system are thought to be minimal resulting in less DIs.

A **serotonin syndrome** (**Table 1**) can occur when one or more serotonergic drugs are used. Several non-antidepressants having serotonergic effects include buspirone, dihydoergotamine, lithium, L-dopa, opioids, selegiline, and sumatriptan.

Many serious DIs can occur with the **MAOIs**. Although **moclobemide** can have similar DIs, the potential to interact with antihypertensive medications is less.

When <u>switching antidepressants</u>, a washout period is usually required to avoid risks of toxicity (See **Table 3**). This is particularly important when changing **to or from an MAOI**. A washout period of 5-8 weeks is required for fluoxetine due to the long half life of both it and its active metabolite, norfluoxetine. Combinations of antidepressants may occasionally be used by specialists in carefully selected, difficult to treat patients.

SELECTING AN ANTIDEPRESSANT

The current literature generally supports the use of non-TCAs as first line agents. ^{2,7,12} One recent Canadian analysis concluded that when health related quality of life and costs borne by the patient were considered, an SSRI first strategy (replaced by a TCA if SSRI unsuccessful) was preferred.⁵ Subgroups of patients require special considerations for optimal drug selection (See Tables 2 and 4).

Patient specific considerations are important in choosing the most appropriate agent within a class. For example, <u>fluoxetine</u> may be the preferred SSRI in patients with a history of poor compliance, or in whom cost is a significant factor. <u>Paroxetine</u> or <u>nefazodone</u> may be preferred in patients with a strong anxiety component. Patients with difficulty sleeping may benefit from the relative sedation of <u>nefazodone</u> or <u>fluvoxamine</u>. <u>Fluvoxamine</u> might be a poor choice in patients with sensitive stomachs due to the relatively higher incidence of GI upset. <u>Venlafaxine</u> may be useful in patients at risk of certain drug interactions, or those not tolerating other agents. (See also **Page 4 - Comparison Chart**.)

TREATMENT DURATION / MAINTAINANCE

Evidence supports a **total treatment of 1 year for first episodes** (and perhaps longer in the elderly) to reduce the risk of relapse.¹³ Full therapeutic doses are recommended as relapse is more likely on lower doses.¹³ Patients should be considered for **life-long** maintenance therapy if they are at <u>high risk</u> for recurrence.¹⁴ **Factors associated with increased risk** include greater age of onset, number of episodes, rapid recurrence of episodes and concurrent dysthymic disorder (double depression). **When discontinuing**, it is preferable to <u>taper</u> the dosage over a prolonged period (e.g. 3-6 months) while monitoring for relapse.

AUGMENTATION STRATEGIES

Failure of an antidepressant trial at an adequate dose and trial period mandates a review of the diagnosis. Depressed patients not responding to at least two trials of an antidepressant may benefit from augmentation therapy. Augmentation has the <u>advantages</u> of avoiding antidepressant withdrawal symptoms while allowing for a more rapid response.¹⁵ <u>Disadvantages</u> include a more complex drug regimen, potential DIs, and cost.

Lithium augmentation has the most literature support.¹⁶ It enhances the synthesis and release of 5HT. Dosages are typically in the range of 600-900mg at bedtime and improvement is usually seen within 2 weeks.¹⁷ Most studies involve TCAs and there is some suggestion that lithium augmentation may not be as effective in patients on SSRIs, especially if they have already been tried at higher dosages. If used, monitoring of lithium levels, thyroid function, and renal function are required.

Thyroid supplements may also be effective in augmenting antidepressant therapy.¹⁸ A variety of mechanisms have been proposed including correction of subclinical hypothyroidism, potentiation of noradrenergic neurotransmission, and downregulation of intracellular thyroid activity. Most of the literature suggests that T₃ (liothyronine) is more effective than T₄ (levothyroxine, *Eltroxin*®); however, T₃ is no longer available.^{18,19} If T₄ is tried, response may be seen within a few days, and should be evident within 3 weeks. Therapy also requires monitoring for thyrotoxicosis and periodic thyroid levels.

Other agents with <u>limited evidence</u> of augmentation potential include alprazolam, L-tryptophan, buspirone, pindolol, and anticonvulsants.

The Rx Files: Antidepressants Oct/98 **Supplementary Tables**

moclobemide bupropion

14 14 2

Table1: Adverse Effects: Management Options	Table 3: Sw	itching Antide	pre	essants:			
•Dizziness @check BP for orthostatic hypotension: mild symptoms may	Recommended	l washout perio	d (I	DAYS) in outpati	ents ²⁹	9,30,31	
attenuate over several weeks; \downarrow dose or switch agent; encourage adequate fluid	The more critical	l recommendation	s are	in bold ; risks of to	xicity	are	
intake & avoid excessive salt restriction; Florinef 0.1mg po od & titrate	greater with high	ner dosage regimen	is an	id inadequate washe	out per	iod.	
•Sedation/ feeling medicated/ foggy @may attenuate over 1-2 weeks; give	Some urgent cas	ses may necessita	te sł	orter delays in swi	itching	g.	
single dose 1-2 h prior to at bedtime; \downarrow dose or choose alternative agent	FROM		_				
•Peripheral anticholinergic effects @ tolerance may develop over several	amitriptyline	1*	1 [#]	1-7*	7^{\dagger}	1^{\dagger}	
weeks; switch to alternative agent; treatment options for some symptoms:	clomipramine	1*	1#	7-14 [†]	7 [†]	1 [†]	
•blurred vision - pilocarpine eye drops; methylcellulose drops for dry eyes	doxepin	1*	1#	1-7 [†]	7 [†]	1^{\dagger}	
• urinary nesitancy - bethanechol 25-50mg po tid-qid	imipramine	1*	1#	1-7 [†]	7 [†]	1 [†]	1
•abuonninal cramps, nausea, married - adjust dose •dry mouth - sugarless gum: saliya substitutes (a g OR AI balance@ Gel)	desipramine	1*	1#	1-7 [†]	7†	1 [†]	
•constination - adequate hydration activity bulk forming laxatives	nortrintyline	1*	1#	1-7 [†]	7†	1 [†]	-
•Weight gain @ modify & monitor diet & activity: switch to alternate agent	vonlafavina	1#	1	2 [†]			-
•Sexual dysfunction @ distinguish etiology (drug versus illness): switch to		1	!	3	7	3	+
alternate agent (venlafaxine, bupropion, nefazodone, moclobemide); adjust	fluoxetine	35	35	1' #	35	35	<u> </u>
dose; other: •↓ libido - neostigmine 7.5-15mg 30min prior to intercourse	fluvoxamine	1-7'	7'	1"	7'	1'	-
•impaired erection - bethanechol 10mg po tid	paroxetine	1-7'	7'	1"	10 [†]		
•anorgasmia - cyproheptadine (Periactin®) 4mg po qam	sertraline	1-7 ⁺	7 [†]	1#	10 [†]	1 ^T	
•Myoclonus * ?TCA toxicity; reassess dose/levels; clonazepam 0.25mg tid	nefazodone	1-3 [†]	3†	1#	7 [†]	1^{\dagger}	
•Insomnia & anxiety (5HT related) @ \dose; administer in am; + short	trazodone	1-7 [†]	7†	1#	7 [†]	2^{\dagger}	
course of trazodone 50-100mg hs; switch to alternate agent (e.g. nefazodone)	phenelzine	10-14	14	10-14	14	2##	14
•SIADH (syndrome of inappropriate antidiuretic hormone secretion)	tranylcypromine	10-14	14	10-14	14	2##	14
(nyponatremia) \checkmark DC causilive agent; fluid restriction (1 1/d)	moclobemide	2	2	2	2		2
\uparrow reflaxes \uparrow HP BP). D/C serotopergic agents: Ty: Perioding 4mg po g/h		e e e e e	d)		e ine	de	
Tenexes, TIK, VDI) D/C serotonergic agents, TX. Tenactino 4ing po q4in	SWITCH	vine and vin	Xin	tine fine done	zin D	, Mi	ion
Table 2: Precautions ²³		tript xep pra	lafa	oxe oxe oxe rtral zod	cypi	, g	oror
TCAs: henign prostatic hypertrophy, history of urinary retention	TO S	amii do desi	ven	fluv par se nefa	phe		h
uncorrected angle closure glaucoma history of seizure post-ML- acute	* 1.4		1		tra	٤	
recovery phase cardiovascular disease cholinergic rebound upon	 no washout taper first di 	required; use equi	vale	nt dose;			
withdrawal from high doses (dizziness nausea diarrhea insomnia	# taper first di	rug over 3-7 davs	orioi	to initiating 2 nd dru	lg:		
restlessness, cardiac conduction delays, heart block; arrhythmias)	## taper if high	dose; maintain d	ietar	y restrictions for 10	days;		
SSRIs : hepatic dysfunction (↑ levels & half-life), irritable bowel	! use lower d	oses of 2 nd drug in	itial	ly; longer tapering p	eriod		
syndrome, CNS overstimulation (e.g. <i>serotonin syndrome</i>) especially	(8 weeks)	may be required f	or <u>hi</u>	igh doses of fluoxet	ne		
if used in combination with other serotonergic drugs (tryptophan, TCA,							
lithium, MAOI, buspirone, sumatriptan, ondansetron) ²⁴ , withdrawal	Table 4: In	dividualizing	lhe	rapy Considera	ation	S ³²	
syndrome: dizziness, GI upset, headache, agitation/restlessness, sleep	Anxiety/Panic	✓S	SRI	s, nefazodone, (+/- b	enzodia	azepin	ie)
disturbance (usually mild & transient; less common with fluoxetine) ^{2,25}	Anxiety, Como	rbid ✔n	oclo	bemide; (? buspirone	e augme	entati	on)
MAOIs: hypertensive crisis can occur secondary to foods containing Atypical [*] ✓ moclobemide, MAOIs, SSRIs							
tyramine {e.g. <u>HIGH</u> \rightarrow Unpasteurized cheese (cheddar, camembert, blue),	Bipolar	✔ m	lood	stabilizer (+/- antid	epress	ant)	
yeast extract, herring, aged unpasteurized meats, broad bean pods;	Cardia a Cardi	e.	g. lit	hium, valproic acid, c	arbama 	zepin	e
<u>MODERATE</u> \rightarrow avocado, meat extract, certain ales & beers, wines; <u>LOW</u> \rightarrow fruits cream & cottage chases distilled spirits chocolate). Contraindicated	Cardiac Condi Chronic Poin/N	$V_{\rm ouropathy^{33}}$	SKI	s, MAOIs, bupropio	n		
in: cerebrovascular / cardiovascular disease, nbeochromocytoma	Flderly ^{8,34,35}		SPI	$(S P X Z) \cdot 2^{\circ} TC \Lambda^{\circ}$, e vanl	ofari	no
geriatric or debilitated by of severe headache	Migraine ³⁶	✓ S	nitri	ntyline nortrintylin	s, vein	aranı	le
Bupropion: Contraindicated in patients with seizure disorder history	Obsessive Com	nulsive VS	SRI	(high dose) clomin	e ramine	,	
of bulimia or anorexia nervosa	Orthostatic Hy	potension \checkmark v	enlat	faxine (^BP): nortry	ptvline	e. SSI	₹Is
Pediatric Precautions: Safety of antidepressants in children is not well	j	(am	bula	tion, hydration, gradua	al dose	titrati	on)
established. Imipramine is indicated for use in children ≥ 6 years of age for the	Phobic	✔ m	oclo	bemide, MAOI, par	oxetin	ne?	
treatment of enuresis.	Psychotic	✔+	anti	psychotic; (or amoxi	pine m	onotx	.)
Pregnancy: Consider risk versus benefit! ECT & psychotherapy are	Seizure History	y ✔tra	zodo	one, SSRIs, moclobem	ide, ve	nlafax	tine
non-drug options. TCAs & SSRIs, especially fluoxetine have the most	Sleep Disorder	s ³⁷ ✓ tr	azoc	lone, nefazodone ³ , a	mitrip	tylin	Э
clinical data to substantiate their safety. An increase in spontaneous	Smoking Cessa	tion \checkmark b	ıpro	pion			
abortions has been noted for fluoxetine. Use lowest dose and try to	Weight Gain A	voidance ³⁰ VS	SRI	s, RIMA, venlfaxine	, bupr	opior	1
taper off 5-10 days before delivery. ^{2,26,27}	•Atypical depre	ession defined as: mo	od r	eactivity; irritability; h	iyperso	mnia;	,
Elderly: extra caution required; lower doses recommended Relative	nyperphagi	ia, psychomotor agit	auon	, hypersensitivity to re	jection	ι.	
Seizure Risk: ²⁸	We wish to calm		hor	== re-assisted in the de-	alonm	ont c	nd
HIGH \rightarrow maprotiline, amoxapine, clomipramine, bupropion	review of this ne	wsletter: Dr. Z. Tvr	nchai	k (FM). Dr. M. Jutra	(FM)	. Dr	nu L
$LOW \!\!\rightarrow\!\! amitripyline, imipramine, trimipramine, nortripyline, desipramine, doxed and the standard $	Thorpe (Psyc), Di	r. V. Bennett (Psyc)	Dr.	A. Remillard (C. of H	harm),	Dr. 1	<u>м</u> .
LOWEST→ trazodone, SSRI'S, MAOI'S, moclobemide, venlafaxine	Diment (RUH-Ph	arm), B. Jensen BS	P (S	CH-Pharm), & the C	DUP A	dviso	ry
	Committee.						

ANTIDEPRESSANT COMPARISON CHART 23,29,39,40,41

Prepared by: Loren Regier, Brent Jensen - The Rx Files - AUG/00

NAME: Generic / TRADE	ļ	RECEPTOR	-	SII	DE EFFECTS	COMMENTS		INITIAL &	USUAL ADULT	\$ per		
		AFFINITY	ACH.	SED.	OTHER	& Additional	Uses	MAX. DOSE	DOSE RANGE	MONTH		
Citalopram CELEXA (20, 40mg tab)	A abr=C		+	+	SSRIs SE in General	•avoid in pts prone to overdose •fewer CYP ₄₅₀ DI's of SSRIs	<u>Therapeutic Uses</u> : $\sqrt{\text{OCD}}$ (esp. F, X, P)	20mg am 60mg/d	20mg po od 40mg po od	52.00 52.00		
Fluoxetine PROZAG (10,20mg cap & 4mg/ml solution)	.C abr= F	5HT SELECTIVE SSRI's	SSRI's	5HT SELECTIVE	0	0	nausea {21%(F) - 36% (X)}, anxiety, insomnia {~14%},	 most anorexia & stimulating long half-life (5 wk washout) 60mg weekly maintenance? ⁴⁴ 	$\sqrt{\text{Panic}}$ (esp. P,S) $\sqrt{\text{Anxiety}}$ (all)	10-20mg od 80mg/d	(10mg po od)† 20mg po od am 40mg po od am	27.00 20.00 31.00
Fluvoxamine LUVOX (50,100mg tab)	X abr= X				5HT SELECTIVE	0/+	++	agitation,anorexia,tremor somnolence {11-26%}, sweating, dry mouth.	•most nauseating, constipating & sedating of the SSRI's	$\sqrt{\text{Pain syndromes}}$ $\sqrt{\text{diabetic neurop. (C)}}$	25-50mg hs 300mg/d	100mg po hs 150mg po hs 50am & 150hs
Paroxetine PAXIL (20,30mg tab)	abr= P			+	+	headache, dizziness, diarrhea {12% (F,P)-17% (S),	•most anticholinergic of SSRIs	•flat dose response curve (majority of	10-20mg am 50mg/d	20mg po od am 30mg po od am 40mg po od am	64.00 68.00 121.00	
Sertraline ZOLOFT	T _{abr=} S			0 +	sexual dysfx. ^{42,43}	 most diarrhea & male sexual dysfx of SSRIs fewer CYP₄₅₀ DI's of SSRIs⁴⁵ 	patients responding do so at the lowest effective dose)	25-50mg am 200mg/d	100mg po od cc 50mg am &100mg pm 100mg po bid cc	51.00 97.00 95.00		
Nefazodone SERZON (100,150,200mg tab)	NE _{abr} -Z	5HT Selective	+	+++	<u>As for SSRIs +:</u> \downarrow BP (nausea, dizziness, constipation)	• <u>least stimulating</u> serotonergic • <u>no</u> wt gain; <u>less</u> sex dysfx.,DI's •may try entire dose at hs ⁴⁶	•useful in anxiety & insomnia	50-100mg bid 600mg/d	100mg po bid 150mg po bid (300mg po hs)	64.00 64.00 64.00		
Trazodone DESYRI (50,100mg tab) (150mg Dividose tab:50/75/100/150	EL Omg 🗶)	SSRI+5HT ₂ rec. antagonism	0	++++	$\begin{array}{l} & & \downarrow \downarrow \mathbf{BP}, \text{ dizzy, headache,} \\ & & \text{nausea; } (\alpha_1 \text{ blockade}); \\ & & \mathbf{priapism} \ 1/6000, \ (\text{Tx epi}) \end{array}$	√dementia 50mg hs (insomnia, sundowning, aggression); less cardiac effects than TCAs	$\sqrt{\text{Panic, chr. pain}}$ $\sqrt{\text{Sleep disorders:}}$ 50-100mg hs	50mg bid 600mg/d	50mg po hs 100mg po bid pc 200mg po bid pc	12.00 22.00 36.00		
Amitriptyline ELAVIL (10, 25, 50mg tab)	L	5HT & NE	+++++	+++++	General TCA SE	•10-30mg hs for sleep disorders & chronic pain •Cp	<u>Therapeutic Uses</u> $\sqrt{\text{Pain Syndromes}}$	10-25mg hs 300mg/d	50 mg po hs 200mg po hs	8.00 11.00		
(10, 25, 50mg tab) ANAFR.	ANIL	EFFECTS + tertiary (3°) amine TCA's (not all- inclusive listing) - NE > 5HT secondary (2°) amine TCA's (not all inclusive list) -	EFFECTS tertiary (3°) amine TCA's (not all- inclusive listing) NE > 5HT secondary (2°)	EFFECTS tertiary (3°) amine TCA's (not all- inclusive listing)	+++++	++++	THR, \downarrow BP (Tx: fluid+/- Florinef), weight gain,	 especially effective for OCD Most serotonergic TCA; •Cp higher risk of seizures 	(esp. amitriptyline; but 2° TCAs also	10-25mg hs 300mg/d	50 mg po hs 150mg po hs 200mg po hs	15.00 29.00 36.00
Doxepin SINEQU (10,25,50,75,100,150mg cap)	JAN				+++	++++	sexual dysfx, sweating, rash, tremors, ECG	•Most histamine block; •Cp •√psychoneurotic/anxious dep.	useful and may be better tolerated)	10-25mg hs 300mg/d	50 mg po hs 200mg po hs	15.00 24.00
Imipramine (10, 25, 50mg tab)TOFRAM	NIL				inclusive listing)	+++	+++	 abnormalities, seizures fatal in overdose due to cardiac & neurologic 	•Cp $$ Childhood enuresis (age 6+)	$\sqrt{\text{Agitation &}}$	10-25mg hs 300mg/d	50 mg po hs 150mg po hs 200mg po hs
Desipramine NORPRA (10, 25, 50, 75,100mg tab) (50mg tabs better price	AMIN e in SK)			++	++	 toxicity. •2° amines generally 	•Most NE activity • <u>Least</u> ACH side effects •Cp	√ Panic √ Migraine prophylaxis ⁴⁸	$\sqrt{\text{Panic}}$ 10-25mg hs $\sqrt{\text{Migraine}}$ 300mg/d	50 mg po hs 150mg po hs (3x50mg) 200mg po hs (4x50mg)	15.00 26.00 33.00	
Nortriptyline AVENT (10, 25mg cap)	YL		+++	++	amines	• <u>Least</u> hypotensive TCA •Cp (response rate higher at lower end of usual range ⁴⁹)	(esp. amitriptyline, nortriptyline) √ ADD (esp. desipramine)	10mg hs 150mg/d	25mg po hs 50mg po hs 100mg po hs	17.00 25.00 43.00		
VenlafaxineEFFEXO(Reg. 37.5, 75mg reg,)(XR 37.5mg, 75mg, 150mg caps)(contents of XR caps may be spring)	OR) inkled)	SNRI 5HT & NE (also some DA)	+	+	•As dose↑: ↑BP, agitation, tremor, sweating, nausea {~37%}, sleep disturbances •caution: withdrawal effects	 initial nausea; "clean TCA" side effects similiar to SSRIs; no wt. gain; less sexual dysfx. adjust dose for ↓ renal fx 	√Generalized anxiety Useful BPAD	18.75-37.5mg bid 375mg/d	37.5mg po bid cc 75mg po bid cc 75mg XR po daily 150mg XR po daily 225mg XR po daily	63.00 119.00 6300 66.00 129.00		
Bupropion SR WELLBU (100mg, 150mg tab)	UTRIN 🐔	DA & NE	0	0	agitation/insomnia/tremor, ↓appetite, GI upset, psychos.	highest risk of seizures (~0.4%)risk of abuse/dependence?	= ZYBAN [®] - \rightarrow D/C smoking , $$ BPAD	100mg od am 450mg/d	100mg po bid 150mg po bid	45.00 64.00		
MAOIs: non-selective & irreversible; 🗸 atypical/refractory depression; enzyme effect ~10days; many DIs and food cautions (tyramine-hypertensive crisis risk)!; phenelzine NARDIL 15mg tab; tranylcypromine PARNATE 10mg tab												
Moclobemide MANER (100,150,300mg tab)	RIX	RIMA Selective & Reversible	+	0	Dry mouth, dizzy, headache, nausea, restless, tremor	• <u>no</u> dietary tyramine precaution •enzyme effect lasts ~24hrs	√Atypical, √Anxious-phobic, √Co-morbid anxiety	100mg bid 900mg/d	150mg po bid pc 300mg am&150pm pc 300mg po bid pc	33.00 46.00 64.00		

ACH = anticholinergic effects (dry mouth, constipation, urinary hesitancy, blurred vision); SED = sedation; 5HT = serotonin; NE = norepinephrine; DA = dopamine; TCA = tricyclic antidepressant; SSRI = selective 5HT reuptake inhibitor; MAOI = monoamine oxidase inhibitors; RIMA reversible inhibitor of MAO-A. Cp = plasma levels avail.; = cost to patient in Saskatchewan for 30 days medication (includes markup & dispensing fee); OCD = obsessive compulsive disorder; ADD = attention deficit disorder; wt = weight; wk = week; Tx = treatment; SE = side effects; BP = blood pressure; HR = heart rate; GI = gastro-intestinal; epi = epinephrine; DI = drug interactions;

S = EDS, **x** = non-formulary in SK.; INITIAL DOSE - Lower initial doses are recommended for <u>elderly</u> patients, and those likely to be more sensitive to adverse effects. **†** = initial or maintenance dose lower than the usual effective dose

The Rx Files - Fall, 1998 – Antidepressant References:

- ¹ Tricyclic Antidepressants in Goodman and Gilman's, The Pharmacological Basis of Therapeutics, 8th Edition; p 405-435.
- Mourilhe P, Stokes PE. Risks and Benefits of Selective Serotonin Reuptake Inhibitors in the Treatment of Depression. Drug Safety 1998;18(1):57-82.
- ³ Moller HJ, Volz HP. Drug Treatment of Depression in the 1990s. Drugs 1996; Nov;52(5):625-638.
- ⁴ Thase ME. Depression, Sleep, and Antidepressants. J Clin Psychiatry 1998;59(Suppl 4):55-65.
- ⁵ Canadian Coordinating Office for Health Technology Assessment. A Clinical and Economic Evaluation of SSRI's in Major Depression, Ottawa: CCOHT Publications, 1997.
- ⁶ Song F, Freemantle N, Sheldon T, et.al. Selective serotonin reuptake inhibitors: meta-analysis of efficacy and acceptability. BMJ 1993;306:683-7
- ⁷ Preskorn SH, Janicak PG, Davis JM, et al. Update Advances in the Pharmacotherapy of Depressive Dx in Principles and Practice of Psychopharmacotherapy (1)2, Williams & Wilkins, 1995: 1-24. ⁸ Flint AJ. Pharmacologic treatment of depression in late life. Can Med Assoc J 1997;157:1061-7.
- ⁹ Nauman T. Selective Serotonin Reuptake Inhibitors. The Review (North Shore CDUP) 1995;Nov;1,2.
- ¹⁰ Patterson C. Depression in the elderly: A geriatrician's viewpoint. Can J Clin Pharmacol 1997;4(2):92-3.
- ¹¹ Song F, Fremantle N, Sheldon TA, et al. Selective serotonin reuptake inhibitors: Meta-analysis of efficacy and acceptability. BMJ 1993;306:683-7.
- 12 Sclar DA, Skaer TL, Robinson LM, et.al. Economic Outcomes with Antidepressant Pharmacotherapy: A retrospective intent-to-treat analysis. J clin Psychiatry 1998;59(suppl. 2):13-17.
- ¹³ American Psychiatric Association. Practice guideline for major depressive disorder in adults. Am J Psychiatry 1993;150(4):1-26.
- ¹⁴ Greden JF. Antidepressant Maintenance Medications: When to discontinue and how to stop. J Clin Psychiatry 1993;54(8-suppl):39-45.
- ¹⁵ Michael E, Thase MD, Howland MD, et al. Treating Antidepressant nonresponders with augmentation strategies: An overview. J Clin Psychiatry 1998;59(suppl 5):5-14. ¹⁶ Heit S, Nemeroff CB. Lithium augmentation of antidepressants in Treatment-Refractory Depression. J Clin Psychiatry 1998;59(suppl 6):28-34.
- ¹⁷ Rouillon F, Gorwood P. The use of lithium to augment antidepressant medication. J Clin Psychiatry 1998;59(suppl 5):32-41.
 ¹⁸ Joffe RT. The use of thyroid supplements to augment antidepressant medication. J Clin Psychiatry 1998;59(suppl 5):26-31.
- ¹⁹ Joffe RT and Singer W. A comparison of triiodothyronine and thyroxine in the potentiation of tricyclic antidepressants. Psychiatry Research 1990;32:241-251.
- ²⁰ Tollefson GD. Antidepressant treatment and side effect considerations. J Clin Psychiatry 1991;52(5-suppl):4-13.
- ²¹ Cole JO, Bodkin JA. Antidepressant side effects. J Clin Psychiatry 1990;51(1):21-26
- ²² Shulma RW. The Serotonin Syndrome: A tabular guide. Can J Clin Pharmacol 1995;2(3):139-144.
 ²³ AHFS (American Hospital Formulary System) Drug Information: Antidepressants. 1998.
- ²⁴ Hansten, PD and Horn JR. Drug Interactions Analysis and Management. Applied Therapeutics Incorporated. Vancouver, WA. 1997.
- 25 Stahl MM, Lindquist M, Pettersson M, et.al. Withdrawal reactions with selective serotonin re-uptake inhibitors as reported to the WHO system. Eur J clin Pharmacol 1997;53(3-4):163-9.
- ²⁶ Kulin AK, Pastuszak A, Sage SR, et.al. Pregnancy outcome following maternal use of the new SSRI: a prospective controlled multicenter study. JAMA 1998;279:609-610.
- ²⁷ Briggs GG, Freeman RK, Yaffe SJ. Drugs in Pregnancy and Lactation 5th Ed. Williams & Wilkins, Media, Pennsilvania, 1998.
- ²⁸ Skowron DM, Stimmel GL. Antidepressants and the risk of seizures. Pharmacotherapy 1992;12(1):18-22.
- ²⁹ Product monographs

³⁰ Bezchlibnyk-Butler K, Jeffries JJ, eds. Clinical handbook of psychotropic drugs, 6th ed. Toronto: Hogrefe & Huber, 1996.

- ³¹ Bezchlibnyk-Butler K. Serotonergic antidepressants: Drug response and drug-drug interactions. Pharmacy Practice:National CE Program 1998;Aug:1-8.
- ²² Bhatia SC, Bhatia SK. Major Depression: Selecting Safe and Effective Treatment. Am Family Physician 1997;55(5):1683-1694.
- ³³ Watson CPN. Antidepressant Drugs as Adjuvant Analgesics. J Pain Symptom Manage 1994;9:392-405.
- ³⁴ Finkel SI. Efficacy and tolerability of antidepressant therapy in the old-old. J Clin Psychiatry 1996;57(suppl 5):23-8.
- ³⁵ Menting JEA, Honig A, Verhey FRJ, et. al. Int Clin Psychophamacology 1996;11:165-175.
- ³⁷ Reite M, Rudy J, Nagel K. Evaluation and management of sleep disorders, 2nd Ed. Am Psychiatric Press, Washington, 1997.
- ³⁸ Drugs and Therapy Perspectives 1998;12(7):14-15.
- ³⁹ Schatzberg A, Nemeroff CB (editors). Anxiolytics and Antidepressants in The Textbook of Psychopharmacology, American Psychiatric Press, Washington, 1995.
- ⁴⁰Jefferson J, Greist JH. Mood Disorders in Textbook of Psychiatry, 2nd Ed. Editors: Hales RE, Yudofsky SC, Talbot JA. American Psychiatric Press, Washington, 1994.
- ⁴¹ Micromedix Drug Information, 1998.
- ⁴² Modell JG, Katholi CR, Modell JD, et. al. Comparative sexual side effects of bupropion fluoxetine, paroxetine, and sertraline. Clin Pharmacol Ther 1997;61(4):476-87.
 ⁴³ Gonzalez M, Llorca G, Izquierdo JA, et.al. J Sex Marital Ther 1997;23(3):176-94.
- ⁴⁴ Burke WJ, Hendricks SE, McArthur CD, et. al. Fluoxetine and norfluoxetine serum concentrations and clinical response in weekly versus daily dosing. Psychopharmaco Bull 1996;32(1):27-32. 45 Bezchlibnyk-Butler K. Serotonergic antidepressants: Drug response and drug-drug interactions. Pharmacy Practice: National CE Program 1998; Aug: 1-8.
- 46 Voris JC, Shaurette GN, Praxedes S et.al. Nefazodone: Single versus Twice Daily Dose. Pharmacotherapy 1998;18(2)379-380.
- ⁴⁷ Houdenhove BV, Onghena P. Pain and Depression in Depression and Physical Illness. Editors: Robertson MM, Katona CLE. Wiley & Sons, New York, 1997.
- 48 Pryse-Phillips WEM, Dodick DW, Edmeads JG. Guidelines for the diagnosis and management of migraine in clinical practice. Can Med Assoc J 1997;156:1273-87.
- ⁴⁹ Wells BG, Mandos LA, Hayes PE. Depressive Disorders in <u>Pharmacotherapy: A Pathophysiologic Approach 3rd Ed.</u>, 1996.

Guidelines

- Geriatrics 2000 Mar;55(3):65-72, 75-6, 79 Update 2000. Guidelines for prescribing psychoactive drugs. Maletta G, Mattox KM, Dysken M VA Medical Center, Minneapolis, MN, USA. J Clin Psychiatry 1999 Mar;60(3):142-56 The Texas Medication Algorithm Project: report of the Texas Consensus Conference Panel on Medication Treatment of Major Depressive Disorder. Crismon ML, Trivedi M, Pigott TA, Rush AJ, Hirschfeld RM, Kahn DA, DeBattista C, Nelson JC, Nierenberg AA, Sackeim HA, Thase ME
- J Psychopharmacol 2000 Mar;14(1):3-20 Evidence-based guidelines for treating depressive disorders with antidepressants: a revision of the 1993 British Association for Psychopharmacology guidelines.British Association for Psychopharmacology. Anderson IM, Nutt DJ, Deakin JF

Pregnancy

- Ann Clin Psychiatry 1999 Dec;11(4):237-56. Effects of antidepressants during pregnancy and lactation.
- Can Family Physician Vol 46 Mar 2000. Are SSRI's safe for Pregnancy & breastfeeding women?
- Can J. Psyc Vol 45 April 2000. The use of SSRI's during Pregnancy & Lactation
- JAMA 1999 Oct 6;282(13):1264-9 Pharmacologic treatment of depression during pregnancy. Wisner KL, Gelenberg AJ, Leonard H, Zarin D, Frank E

General

- Arch Intern Med 2000 Jan 24;160(2):152-6 St John's wort for depression: a systematic review. Gaster B, Holroyd J
- Ann Intern Med 2000 May 2;132(9):743-56 A systematic review of newer pharmacotherapies for depression in adults: evidence report summary.
- Ann Pharmacother 2000 Jun;34(6):761-71 Citalopram in the treatment of depression. Parker NG, Brown CS
- BMJ 1999;318:1188-1191 (1 May). Drug treatment of Depression
- Drugs 1999 Apr;57(4):507-33 Published erratum in Drugs 1999 Dec;58(6):1207-9 Systematic review and guide to SSRI's. Edwards JG, Anderson I
- J Clin Psychiatry 2000;61 Suppl 1:17-25
- Treatment of severe depression. Thase ME J Clin Psychiatry 2000;61 Suppl 1:26-32 New approaches to the treatment of refractory depression. Fava M
- J Clin Psychiatry 2000;61 Suppl 11:28-36 Sexual side effects of antidepressants. Rothschild AJ
- J Clin Psychiatry 2000;61 Suppl 11:37-41 Weight gain and antidepressants. Fava M
- J Clin Psychiatry 2000;61 Suppl 2:13-9 Augmentation strategies in depression 2000. Nelson JC
- J Clin Psychiatry 2000;61 Suppl 2:10-2
 - Management of nonresponse and intolerance: switching strategies. Fava M SNaRIs, NaSSAs, & NaRIs: new agents for the tx of depression. Kent JM
- Lancet 2000 Mar 11:355(9207):911-8 Pharmacotherapy 1999 Jul;19(7):823-31
- Management of and counseling for psychotropic drug-induced sexual dysfunction. Gutierrez MA, Stimmel GL

Meta analysis

Am J Psychiatry 1999 Jul;156(7):1007-13 Medications versus cognitive behavior therapy for severely depressed outpatients: mega-analysis of four randomized comparisons. DeRubeis RJ, Gelfand LA, Tang TZ, Simons AD

- Br J Psychiatry 1999 Apr;174:297-303 Effectiveness of antidepressants. Meta-analysis of dose-effect relationships in randomised clinical trials.
- Bollini P, Pampallona S, Tibaldi G, Kupelnick B, Munizza C Centro Studi e Ricerche in Psichiatria, Turin, Italy.

Clin Ther 1999 Feb;21(2):296-308 Comparison of extended-release venlafaxine, selective serotonin reuptake inhibitors, and tricyclic antidepressants in the treatment of depression: a metaanalysis of randomized controlled trials. Einarson TR, Arikian SR, Casciano J, Doyle JJ

Cochrane Database Syst Rev 2000;(2):CD001851 SSRIs vs other antidepressants for depressive disorder. Geddes JR, Freemantle N, Mason J, Eccles MP, Boynton J

- Cochrane Database Syst Rev 2000;(2):CD000448 St John's wort for depression. Linde K, Mulrow CD Munchener Modell Centre for Complementary Medicine Research, Technical
- Harv Rev Psychiatry 1999 May-Jun;7(1):1-28 Pharmacological & psychological treatments for depressed older patients: a meta-analysis & overview of recent findings.
- J Affect Disord 2000 Apr;58(1):19-36 Selective serotonin reuptake inhibitors versus tricyclic antidepressants: a meta-analysis of efficacy and tolerability. Anderson IM J Nerv Ment Dis 1999 Sep;187(9):532-8 St. John's wort for depression: a meta-analysis of well-defined clinical trials. Kim HL, Streltzer J, Goebert D